Pump Information:

Engine Information:

Frame Information:

Hardware Information:
Foot:

Engine to Frame:

Pump to Engine:

Accessory Information:

Manual Information:

* Included in Pump Kit

2020CwvB

2000 psi @ 2 gpm
Part Number Description
PK18339 ... Kit, Pump (Devilbiss vertical)
FATBB8 s Thermal Relief Valve
8T e Inline Filter w/screen
T ATT 0T e Swivel
FHOBT e Nut, Swivel- garden hose
P VABT s Chemical Injector
12H802-2349-E1 ..ooieieeeeeeeeeeeeeee Engine, B & S 6 HP
B S S Key
TB255 e s Qil, 20 oz.
TBOLB ... Frame
T7926 e Foot
18327 e Handle, Bagged
V17367 e, Hand Grip, Rubber (qty 1)
17367 oo Hand Grip, Rubber (qty 1 for the frame front)
H COA2 e Knob (2)
L3 TS Tire, 8x2
LA AU ST Pal Nut (2)
o]0 Insert, Nut 5/16”
FOBA (Oty 1) ceeeeeeeeeeee e Screw, 5/16-18 x 1”
[ P2 (o | Y ) Flat Washer, 3/8”
LA B S T-Nut
L O I (o Y ) Screw, 5/16-18
F196 (QtY 2) cooeveeeeeeee e Nut, Hex 5/16-18
16087(ALY 4) weeeeeeiieieee e Nut, Flangehead
* 17204 (OtY 4) oo Screw, 5/16-24 x % “
HOZO ettt Hose
1227 e Lance, Multi-Reg
7628 .. Trigger Gun, 3/8” Female
FHTAOD e Chemical Hose
TT7B70 e Box
D20315 .. Bagged Parts
HENCTO0T oo Cleaning Tool
HABT797 oo Allen Wrench
FAT82T oo Video
v’'D20247 Manual, Generic- English-Spanish
V15985 e Manual, Engine

# Included in Bagged Parts
¢/ Included in Bagged Handle
@ Will require special tool for assembly-see Service Flash section of this manual.
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